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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.
EUT DESCRIPTION: GSM/WCDMA/LTE Tablet + BT/BLE and DTS b/g/n
MODEL NUMBER: SM-T285
SERIAL NUMBER: R32GC00C4XK (RADIATED); R32GC00C46Z (CONDUCTED)
DATE TESTED: JAN 27,2016 - FEB 11, 2016
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
CY Choi Junwhan Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10-2009,
FCC CFR 47 Part 2, FCC CFR 47 Part 15.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro
<] Chamber 1
| | Chamber 2

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.org/PDF/TL/TL-637.pdf.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.32 dB
Radiated Disturbance, Below 1GHz 4.14 dB
Radiated Disturbance, Above 1 GHz 5.97 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is GSM/WCDMA/LTE Tablet + BT/BLE and DTS b/g/n.
This test report addresses the DTS (WLAN) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted output power as follows:

Frequency Range Mode Output Power Output Power
[MHz] [dBm] [mW]
802.11b 16.45 44.16
2412 - 2462 802.11g 14.01 25.18
802.11n HT20 13.93 24.72

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes an FPCB antennas, with a antenna’s maximum gain of -0.4 dBi.

5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission and power line conducted emission were performed with the EUT set to
transmit at the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Based on the baseline scan, the worst-case data rates were:

802.11b mode: 1 Mbps

802.11g mode: 6 Mbps
802.11n HT20 mode: MCSO
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG ETAOU8S3EWE DW1GBO1PS/A-E N/A
Data Cable SAMSUNG ECB-DUGSWE N/A N/A
Earphone SAMSUNG EHS61ASFWE N/A N/A

/0 CABLES

1 DC Power 1 Mini-USB Shielded 0.8m N/A
2 Audio 1 Mini-Jack | Unshielded 1.0m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable DTS mode.
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SETUP DIAGRAM FOR TESTS

HEADSET

AC ADAPTER

MAIN POWER SOURCE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List

Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 11-17-16
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 04-25-17
Antenna, Horn, 18 GHz ETS 3115 00167211 09-20-16
Antenna, Horn, 18 GHz ETS 3115 00161451 05-17-17
Antenna, Horn, 18 GHz ETS 3117 00168724 06-17-17
Antenna, Horn, 18 GHz ETS 3117 00168717 06-17-17
Antenna, Horn, 40 GHz ETS 3116C 00166155 09-23-16
Antenna, Horn, 40 GHz ETS 3116C-PA 00168841 08-24-17
Preamplifier, 1000 MHz Sonoma 310N 341282 08-18-16
Preampilifier, 1000 MHz Sonoma 310N 351741 08-18-16
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-18-16
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-18-16
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 08-19-16
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 08-19-16
Bluetooth Tester TESCOM TC-3000C 3000C000546 08-18-16
Average Power Sensor R&S NRZ-z91 102681 08-18-16
Average Power Sensor Agilent/HP u2000 MY54270007 08-18-16
EMI Test Receive, 40 GHz R&S ESU40 100439 08-19-16
EMI Test Receive, 40 GHz R&S ESU40 100457 08-19-16
EMI Test Receive, 3 GHz R&S ESR3 101832 08-19-16

Attenuator / Switch driver HP 11713A 3748A04272 N/A
Low Pass Filter 3GHz Micro-Tronics LPS17541 009 08-18-16
Low Pass Filter 3GHz Micro-Tronics LPS17541 015 08-18-16
High Pass Filter 5GHz Micro-Tronics HPS17542 009 08-18-16
High Pass Filter 6GHz Micro-Tronics HPM17543 010 08-18-16
High Pass Filter 5GHz Micro-Tronics HPS17542 016 08-18-16
High Pass Filter 6GHz Micro-Tronics HPM17543 015 08-18-16
LISN R&S ENV-216 101836 08-19-16
LISN R&S ENV-216 101837 08-19-16
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7. MEASUREMENT METHODS

KDB 558074 D01 DTS Meas Guidance v03r04: Measurement Procedure §9.2.3.1 AVGPM is
used for average power and §10.5 AVGPSD-2 is used for power spectral density.

Unwanted emissions within Restricted Bands are measured using traditional radiated
procedures.

Band edge emissions within Restricted Bands are measured using RMS with duty cycle factor
offset method.
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8. ON TIME, DUTY CYCLE AND MEASUREMENT METHODS

LIMITS

None; for reporting purposes only.

8.1. ON TIME AND DUTY CYCLE RESULTS
ON Time| Period | Duty Cycle Duty Duty Cycle 1/T
Mode B X Cycle Correction Factor| Minimum VBW
[msec) | [msec] | [linear] [%] [dB] [kHz]
2400MHz Bands

802.11b 8.384 8.476 0.989 98.9% 0.00 0.010
802.11g 1.392 1.488 0.935 93.5% 0.29 0.718
802.11n HT20 1.174 1.269 0.925 92.5% 0.34 0.852

802.11b mode
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9. SUMMARY TABLE

FCC Part Test Description Test Limit Test Test Worst Case
Section Condition Result
15.247 . .
@) Occupied Band width (6dB) >500KHz Pass 8.56 MHz
2.1051, ([Band Edge / Conducted
15.247 (d) |Spurious Emission -30dBe Pass | -32.134 dBm
Conducted
15.247 | TX conducted output power <30dBm Pass 16.45 dBm
15.247 |PSD <8dBm Pass -13.113 dBm
15.207 (a) AC.Polwer Line conducted Section 10 Power Line Pass 44.64 dBuV
emissions conducted (QP)
15.205, . . . . 49.17 dBuV/m
15.209 Radiated Spurious Emission < 54dBuV/m Radiated Pass (AV)
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10.ANTENNA PORT TEST RESULTS
10.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to KDB 558074 D01 DTS Meas Guidance v03r04: The transmitter output is
connected to a spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW, peak
detector and max hold.
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RESULTS
10.1.1. 802.11b MODE IN THE 2.4 GHz BAND
Channel Frequency 6 dB Bandwidth Minimum Limit
[MHz] [MHz] [MHz]
Low 2412 9.096 0.5
Mid 2437 9.061 0.5
High 2462 8.560 0.5
Worst 8.560 0.5
10.1.2. 802.11g MODE IN THE 2.4 GHz BAND
Channel Frequency 6 dB Bandwidth Minimum Limit
[MHz] [MHz] [MHz]
Low 2412 15.473 0.5
Mid 2437 15.771 0.5
High 2462 16.015 0.5
Worst 15.473 0.5
10.1.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Channel Frequency 6 dB Bandwidth Minimum Limit
[MHz] [MHz] [MHz]
Low 2412 16.679 0.5
Mid 2437 16.827 0.5
High 2462 16.579 0.5
Worst 16.579 0.5
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10.1.4.

6 dB BANDWIDTH PLOTS
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Keight Spectrum Analyer St 51 > = Tepught Spectram Aralyeer Saept
AL 164 o 16 AL WSED "
T #hvg Type: AMS ] ]
NG Wide - Trig: FreeRun AvglHold: 1001100 RO Wide ~+- Trig: FreeRun AvglHold: 100100
IFGain:Law Amen: 20 dB IFGainLow Amen: 20 48
Ref Offset 10.15 08 AMkr3 e N2 Ref Offset 1015 48
i0dBilv - Ref 20.00 dBm ¢ db 10 desev  Ref 20.00 dBm
Log od
1% ] & ! L
Center 2.41200 GHz ‘Span 20.00 MHz Center 2.43700 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz ‘Sweep 1.333 ms (20001 pts)
anus s i Alignment Completed :

11g Mode High CH

aright Spectram Analyier - Soeph £
AL E 3 o4t
] #avg Type: RMS
A Vide -+~ Trig: Frea Run AvgiHold: 100100
1FGainLow Atten: 20 ¢8
Ref Offset10.16 48
0de/div Ref 20.00 dBm
Log
9
Center 246200 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)
usa =
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11n HT20 Mode Low CH

11n HT20 Mode Middle CH

rq-vum-mnw Suept A

"~ #Aug Type: RMS

G w!.a w+ Trig: FresRun AvgiHold: 100100

wwmnu,m Seept it

| : RMS
Wide —— mg Free Run AvglHold: 106100
en: 208

RO
IFGainLow Aten: 20 6B IFGain-Low
Ref Offset 10.15 08 Ref Offset 1015 48
i0dBilv - Ref 20.00 dBm 10 desev  Ref 20.00 dBm
Log od
& { ¢

Center 2.41200 GHz
#Res BW 100 kKHz

Span 20.00 MHz

#VBW 300 KHz Sweep 1.333 ms (20001 pts)

Center 2.43700 GHz

Span 20.00 MHz
[#Res BIW 100 kHz

#VBW 300 kHz Sweep 1.333 ms (20001 pts)

11n HT20 Mode ngh CH

eyt pectram Analyier - Smepd A
AL E

Ref Offset 10.16 &8
0de/div Ref 20.00 dBm

e
W Gapin L w Anen: 20 dB

#Avg Typs: RMS
AvgiHold: 100100

Center 2.46200 GHz
#Res BW 100 kHz

usa

#VBW 300 kHz

Span 20.00 MHz
Sweep 1.333 ms (20001 pts)
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10.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS

10.2.1. 802.11b MODE IN THE 2.4 GHz BAND

Channel Frequency 99% Bandwidth
[MHz] [MHz]
Low 2412 11.541
Mid 2437 11.503
High 2462 11.396
Worst 11.541
10.2.2. 802.11g MODE IN THE 2.4 GHz BAND
Channel Frequency 99% Bandwidth
[MHz] [MHz]
Low 2412 16.420
Mid 2437 16.369
High 2462 16.413
Worst 16.420

10.2.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND

Channel Frequency 99% Bandwidth
[MHz] [MHz]
Low 2412 17.568
Mid 2437 17.582
High 2462 17.558
Worst 17.582
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10.2.4.

99% BANDWIDTH PLOTS

11b Mode Low CH 11b Mode Middle CH
Weright Specim Ay - Occuped BW = Ewmm-mwm v
AL a0 ez LG AT L0:56:04 AMFad 11, 201 AL w w0 o Sie:0iT I & 10:56:18 HiFen 11, 2016
| ‘Center Freq: 2.412000000 GHz Radio Std: None J Center Freq: 2437000000 GHz. Radio Std: None
e Trig FreeRun e Trig: FreeRun
WFGainLow #Atten: 20d8 Radio Device: BTS AF Gain:Low #Atten: 20 08 Radioc Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
og Log
|
Center 2412 GHz Span 30 MHz. Center 2.437 GHz Span 30 MHz
#Res BW 150 kHz #VBW 470 kHz #Sweep 100 ms #Res BW 150 kHz #VBW 470 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 14.9 dBm Occupied Bandwidth Total Power 15.3 dBm
11.541 MHz 11.503 MHz
Transmit Freq Error -14.568 kHz OBW Power 99.00 % Transmit Freq Error -36.893 kHz OBW Power 99.00 %
x dB Bandwidth 14.12 MHz xdB -26.00 dB x dB Bandwidth 14.10 MHz xdB -26.00 dB
T s —

11b Mode High CH

Taight Spectom Aol - Doragied T =T
AL 3 nsed 2636235 A Fb 11, 2016
| Centar Freq: 2462000000 GHz Radio S1d: None
. Trig: Free Run
A Gainclow #Anten: 20 GB Radio Device: BTS.
10 dBidiv Ref 20.00 dBm
Log
|
ICenter 2.462 GHz Span 30 MHz
#Res BW 150 kHz #VEW 470 kHz #Sweep 100 ms
Occupied Bandwidth Total Power 16.1 dBm
11.396 MHz
Transmit Freq Error -67.518 kHz OBW Power 99.00 %
x dB Bandwidth 14.09 MHz x dB -26.00 dB
= 5
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11g Mode Low CH

11g Mode Middle CH

Kiepight Spectrum Analyzer - Occupeed BN
AL HEC

Teysight Spectrum Arabyoer - Occupied B
10:57:14 MMFeD 31, 2016 AL 5

eI ST o 10:57:20 @4Fe 11, 2016
| ‘Contar Freq; 2.413000000 Gha Radia $1d: Hone Center Froq: 2437000000 GHz oo S Nome
s Trig: Fres Run e Trig: Free Run
IFGaimLow BAtten: 20 dB Radio Device: BTS AFGain-Low wanen: 20 58 Radic Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Leg Log ‘
| i |
| ! |
‘ | I
! I ‘
ICenter 2.412 GHz Span 30 MHz. Center 2,437 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms [#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 12.9 dBm Occupied Bandwidth Total Power 13.2 dBm
16.420 MHz 16.369 MHz
Transmit Freq Error 2.196 kHz OBW Power 99.00 % Transmit Freq Error 11.910 kHz OBW Power 99.00 %
x dB Bandwidth 19.62 MHz x dB -26.00 dB8 x dB Bandwidth 19.50 MHz xdB -26.00 dB
s
Keyigh Spectium Analyer - Occuped BW
AL & 3 0 sensEd oH 26557233 M Fo 11,2015
] Center Freq: 2.462000000 GHz Radio $1d: N
s Trig: Free Ru
AFGainiow #Anen; 20 48 Radlo Device: BTS.
10 dBldiv Ref 20.00 dBm
Log ’
1
[l
iCenter 2.462 GHz Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 13.1 dBm
16.413 MHz
Transmit Freq Error -3.303 kHz OBW Power 99.00 %
x dB Bandwidth 19.73 MHz x dB -26.00 dB
s stanus,
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11n HT20 Mode Low CH 11n HT20 Mode Middle CH
Weight Specenum Analeer - Occupued I [ Weyight Spectram Ardyzer - Occepied B e
AL © NSE-IN 164 A 10:58:0 M Febd 11, 2016 AL 5 ST o 10.58:14 @dFen 11, 2016
| ‘Contar Freq; 2.413000000 Gha Radia $1d; None Center Froq: 2437000000 GHz Readio Sud: None
- : Fras Run e Trig: Free Run
IFGaimLow BAtten: 20 dB Radio Device: BTS AFGain-Low wanen: 20 58 Radic Device: BTS
10 dBiidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Leg Log
I
ICenter 2.412 GHz Span 30 MHz. Center 2,437 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms [#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 12.9 dBm Occupied Bandwidth Total Power 13.2 dBm
17.568 MHz 17.582 MHz
Transmit Freq Error -9.337 kHz OBW Power 99.00 % Transmit Freq Error 719 Hz OBW Power 99.00 %
x dB Bandwidth 19.81 MHz x dB -26.00 dB8 x dB Bandwidth 20.02 MHz xdB -26.00 dB
jusc i/ Alignment Complatad =
11n HT20 Mode High CH
Keyright Specteum Anstyze - Ocsopied B =To
[ s SEre-InT] o 3055827 A5 L1, 2016
] Center Freq: 2462000000 GHz Radio Std: None
w+-  Trig: Free R
W GainLow #Aten: 20 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
o8
Center 2.462 GHz Span 30 MHz
#Res BW 200 kHz #VEW 620 kHz #Sweep 100 ms
Occupied Bandwidth Total Power 13.0 dBm
17.558 MHz
Transmit Freq Error =22.323 kHz OBW Power 99.00 %
x dB Bandwidth 19.71 MHz x dB -26.00 dB
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10.3. OUTPUT POWER

LIMITS

FCC §15.247

For systems using digital modulation in the 902—928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 10.1 dB (including 10 dB pad and 0.1 dB cable) was
entered as an offset in the power meter to allow for direct reading of power.

Duty cycle correction factor is already added to the average output power results for duty cycle

factor < 98%. (802.11g, 802.11n mode)

RESULTS
10.3.1. 802.11b MODE IN THE 2.4 GHz BAND
Limits
Directional FCC IC IC Max
Frequency Gain Power Power EIRP
Channel ; - - . Power
Primary Limit Limit Limit
[MHz] [dBi] [dBm] [dBm] [dBm] [dBm]
Low 2412 -0.40 30.00 30.00 36.00 30.00
Mid 2437 -0.40 30.00 30.00 36.00 30.00
High 2462 -0.40 30.00 30.00 36.00 30.00
Results
Prima Total
Frequency Mea;y Corr'd qu?r Margin
Channel Limit
Power Power
[MHz] [dBm] [dBm] [dBm] [dB]
Low 2412 15.92 15.92 30.00 -14.08
Mid 2437 15.68 15.68 30.00 -14.32
High 2462 16.45 16.45 30.00 -13.55
Worst 16.45 30.00 -13.55
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10.3.2. 802.11g MODE IN THE 2.4 GHz BAND
Limits
Directional FCC IC IC Max
Frequency Gain Power Power EIRP
Channel ; e e .. Power
Primary Limit Limit Limit
[MHz] [dBi] [dBm] [dBm] [dBm] [dBm]
Low 2412 -0.40 30.00 30.00 36.00 30.00
Mid 2437 -0.40 30.00 30.00 36.00 30.00
High 2462 -0.40 30.00 30.00 36.00 30.00
Results
Prima Total
Frequency Measl':y Corr'd Pc_ow_er Margin
Channel Limit
Power Power
[MHz] [dBm] [dBm] [dBm] [dB]
Low 2412 14.01 14.01 30.00 -15.99
Mid 2437 13.78 13.78 30.00 -16.22
High 2462 13.68 13.68 30.00 -16.32
Worst 14.01 30.00 -15.99
10.3.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Limits
Directional FCC IC IC Max
Frequency Gain Power Power EIRP
Channel ; e _ .. Power
Primary Limit Limit Limit
[MHz] [dBi] [dBm] [dBm] [dBm] [dBm]
Low 2412 -0.40 30.00 30.00 36.00 30.00
Mid 2437 -0.40 30.00 30.00 36.00 30.00
High 2462 -0.40 30.00 30.00 36.00 30.00
Results
Prima Total
Frequency Mea;y Corr'd qu?r Margin
Channel Limit
Power Power
[MHz] [dBm] [dBm] [dBm] [dB]
Low 2412 13.93 13.93 30.00 -16.07
Mid 2437 13.74 13.74 30.00 -16.26
High 2462 13.61 13.61 30.00 -16.39
Worst 13.93 30.00 -16.07
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10.4. PSD

LIMITS

FCC §15.247

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

Power Spectral Density was performed utilizing the “Method AVGPSD-2” under KDB558074
D01 DTS Meas Guidance v03r04
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RESULTS
10.4.1. 802.11b MODE IN THE 2.4 GHz BAND
PSD Results
o | Frequency | PSD Meas |Duty Factor | Final PSD Limit Margin
anne [MHz] [dBm] [dB] [dBm] [dBm] [dB]
Low 2412 -13.116 0.00 -13.116 8.00 -21.116
Mid 2437 -14.340 0.00 -14.340 8.00 -22.340
High 2462 -13.113 0.00 -13.113 8.00 -21.113
10.4.2. 802.11g MODE IN THE 2.4 GHz BAND
PSD Results
Channel Frequency | PSD Meas | Duty Factor | Final PSD Limit Margin
[MHz] [dBm] [dB] [dBm] [dBm] [dB]
Low 2412 -16.546 0.29 -16.256 8.00 -24.546
Mid 2437 -16.407 0.29 -16.117 8.00 -24.407
High 2462 -16.457 0.29 -16.167 8.00 -24.457
10.4.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
PSD Results
Channel Frequency | PSD Meas | Duty Factor | Final PSD Limit Margin
[MHz] [dBm] [dB] [dBm] [dBm] [dB]
Low 2412 -16.558 0.34 -16.218 8.00 -24.558
Mid 2437 -16.49 0.34 -16.150 8.00 -24.490
High 2462 -16.884 0.34 -16.544 8.00 -24.884
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10.4.4. PSD PLOTS

Kerught Spectnum Aralyes - megd 34 Weright Spectram Ayres - Smept 54
AL 2o YT AL R JSELINT v
] #hvg Type: AMS ] vg Type: RMS
BNG Wide ~+- Trig: Fres Run AvglHold: 1001100 PNy Wde ~w-  Trig Free Run Avg|Hold: 100100
IFGainLow Atten: 10 6B FGalnLow Attan: 10 d8
Ref Offset 10.15 08 Ref Offset 1015 0B
Jﬂ deidv  Ref 10.00 dBm dardiv Ref 10.00 dBm
Log ]
|
Center 2.41200 GHz ‘Span 25.50 MHz Center 243700 GHz Span 25.50 MHz
#Res BW 3.0 kHz BVBW 10 kHz* Sweep 1.045 s (20001 pts) #Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts)
ss. T sms

11b Mode High CH

Veyight et Amabyee - St S
R 5
] BAvg Type: RMS
P Wide —+- Trig: FreeRun AvglHakd: 1001100
WGuinLow Frten: 1008
Ref Offset 1016 d8
10 sBidiv Ref 10.00 dBm
‘Center 246200 GHz Span 25.50 MHz
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts)
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Ky Specenum Anatycer - Suept 54 eysight Spectnam Anabyees - Soept S
AL 164 & 16 AL o ) [YE!
| #Avg Type: RMS | Ry Type: AMS :
NG Wide - Trig: FreeRun AvglHold: 1001100 WG Wide —+- Trig: FreeRun AvglHold: 100100
IFGain:Law Amen: 10 dB IFGain:Low Anen: 10 d8
Ref Offset 10.15 08 Ref Offset 10.15 9B
i0dgilv - Ref 10.00 dBm 10 deg Ref 10.00 dBm
Log Log
Center 2.41200 GHz ‘Span 25.50 MHz Center 2.43700 GHz Span 25.50 MHz
#Res BW 3.0 kHz #VBW 10 kHZ" Sweep 1.045 s (20001 pts) #Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts)

11g Mode High CH

Keyiight Specteum Analyte - Swtpt A
= B ] Sy Type: RMS
NG Wido ~+-  Trig: FresRun AvglHald: 100/100
WGinLow Anten: 1068
Ref Offset 1015 48
10 dBidlv Ref 10.00 dBm
(Center 246200 GHz Span 25.50 MHz
#Res BW 3.0 kHz #VBW 10 KHz" Sweep 1.045 5 (20001 pts)
e stanus)
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11n HT20 Mode Low CH 11n HT20 Mode Middle CH
o - o T
] "~ #hwg Type: AMS X ] “ahvg Type: RMS
NG Wide - Trig: FresRun AvgiHoid: 100100 PR Ve ~e- T Free Run AvglHold: 106100
IFGain:Law Amen: 10 dB IFGain:Low Anen: 10 d8
Ref Offset 10.15 dB R s Ref Offset 10.15 9B
:Ig:,lj':\‘ Ref 10.00 dBm L "ELIS‘( v Ref 10,00 dBm
¢ ¢
Center 2.41200 GHz ‘Span 27.00 MHz Center 243700 GHz Span 27.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz" Sweep 1.107 s (20001 pts) #Res BW 3.0 kHz #VBW 10 kHz" Sweep 1.107 s (20001 pts)

11n HT20 Mode High CH

Tt Specinm R St
A .
G w‘\. a Trig: FreeRun AvglHold: 100100
IFGainLow Arten: 10 68
Ref Offset 10.15 GB.
10 dBid Ref 10.00 dBm
Loa
Center 246200 GHz Span 27.00 MHz
[#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.107 s (20001 pts)
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10.5. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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RESULTS
10.5.1. 802.11b MODE IN THE 2.4 GHz BAND

Low Channel Spurlous

Low Channel BandEdge

WWM Suetpt SA wmm St S
] " #Avg Type: RMS | " Avg Type: RMS
o -+ TrigiFreeRun AvglHold: 100/100 WG Fast -~ Trig: FresRun AvglHold: 100100
WWGsinLow Aran: 20 @B Wainom Anan: 20 48
Ref Offset 10.15 o8 Mkr1 Ref Offset 10.15 4B Mkr3
10 &b, Ref 20.00 dBm H 10 derely  Ref 20.00 dBm
Log %8
§
; i
’ Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
L s LPIAKTORWOT L TscTionioue ]}
1N T 24110 GHz 4.447 dBm
2 N L8237GHz  51676dBm
= f 262049GH; 49999 dBm
5
5
7
8
9
Center 2.40000 GHz ‘Span 50.00 MHz :?
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) ‘ 5
s stanus usa staus
o o S = r=y = T g RS = = -
s : an iy C Sa32 04 Purab 1, 016
] ‘8Avg Typs: RMS ™ 0 | #Avg Type: RMS TRice <
W ~es Trig:FresRun AorglHold; 1001100 ™ SO fat e Trig: FreeRun AvglHold: 108100 vee(m
IFGainLow Atten: 20 dB IFGain:Low Atten: 20 dB ol
Ref Offset 10.15 0B i Ref Offset 10.15 4B Mkr3
.‘%:F'f‘ v Ref 20.00 dBm v LC deigiv  Ref 20.00 dBm 49.7 m
e g
P
s
'Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
[ I S [ T S S A (N W I = VS
1N ' 24388 GHz 5.023 dBm
2 N f 48740GHz  62063dBm
- N {i 26.318 0 GHz 49,764 dBm
4
5
5
7
8
H
Center 243700 GHz ‘Span 30.00 MHz 10
#Res BIW 100 kHz HVBW 300 kHz Sweep 1.333 ms (20001 pts) v
s smanus uss sras
oy e S = rox oS-
i 13408 Wb 11,2018 n
| Avg Type: RMS Tace o 2Avg Type: RMS
PN Fam ~e-  Trig: FresRun AvglHold: 1001100 W Fass ~w-  Trig FreeRun AvglHold: 108100
IFGainLow Atten: 20 dB |FG‘|||\;LW \tten: 20 4B
Ref Offset 10.15 4B Ref Offset 10.15 4B m
H\r Bl Ref 20.00 dBm I'l‘ deigiv  Ref 20.00 dBm
g og
&
Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
pedmoodinclsa] —_x [ v | Fuwcion Jrcrionmornl_____ Fucionae |8
1N T 2463 3 GHz 4.264 dBm
¢ 2 N f 45243GH2  50.658dBm
s N f 263855GH  49.098dBm
4
5
6
7
8
H
Center 2.48350 GHz Span 50.00 MHz i
#Res BIW 100 kHz FVBW 300 kHz Sweep 2.667 ms (20001 pts) .
o sanus s sraus
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016

FCC ID: A3LSMT285
10.5.2. 802.11g MODE IN THE 2.4 GHz BAND

Low Channel Spurious

T =)o e
SiSE BT WG A 06:39:39 PMFeb 11, 2016
#Avg Type: RMS ‘

Low Channel BandEdge

ws,mm prty

vg
AvglHold- 1001100

| " #Avg Type: RMS
st~ Trig: Free Run AwglHold; 1001100 FO: Fast ~a— 17 Free Run
1Fain Lo Atten: 20 B (FGainiow Attan: 2048
Ref Offset 10.15 dB Mkr1 Ref Offset 10.15 4B
j04Bidy - Ref 20.00 dBm 10 deigle  Ref 20.00 dBm
Log Log
%
Start 30 MHz Stop 26.50 GHz
[#Res BW 100 kHz #FVBW 300 kHz Sweep §73.3 ms (40001 pts]
[ecfwcoinctsal T v T Fumcron Jrmcronwoel _____Fuscrionvae
i N f 2414 3GHz 1628dBm
= N t 262267GHz  -49.003 dBm
3
4
5
L]
7
]
]
Center 2.40000 GHz ‘Span 50.00 MHz :?
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) .
‘‘‘‘‘‘ s _—

Mlddle Channel BandEdge

whmum - St SA

wmm Soept S

T -
IEGalneLow Aten: 20 dB

" #Avg Type: RMS

G ,,,I, s~ Trig: Fres Run AvgiHeld: 1001100
IFGain:Low Arten: 20 dB
Ref Offset 10.16 B g Ref Offat 10,165 48 Mkr?
[ogerciv Rel 20.00 dBm 10ceia_ Ref 20.00 dBm
[+ ]
¥
Start 30 MHz Stop 26.50 GHz
[#Res BW 100 KHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
G LSS [ focion Tracrowwonl———— —Ficrone
1N 2439 4 GHz 3322 d8m
“3 N f 26.166 6 GHz -49.87T dBm
4
5
6
T
B8
9
Center 2.43700 GHz ‘Span 30.00 MHz 10
#Res BW 100 kHz #VBW 300 kiHz Sweep 1.333 ms (20001 pts) : ;
wmh\-&m =) l—n-#!.-mnua,m presrry
] #hvg Type: RIS ] sAvg Type: RS
PG Fam ~+- Trig: FreeRun AgiHold: 1001100 FAG:Fast e Trig: Free Run AvglHold: 100100
IFGain:Low Atten: 20 dB IFGain:Low Aten: 20 4B
Ref Offsat 10.15 dB Akr1 2 i Ok 66 Mkr2
1ocei  Ref 20,00 dBm 10 ¢sisis  Ref 20.00 dBm
)
Start 30 MHz Stop 26.50 GHz
» [#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
nﬂ--———-__—_ -
2463 3 GHz 0.314 dBm
— -RRRE) %IBOGH: 49764 dBm
G
1]
8
H
B
2
Center 248350 GHz Span 50.00 MHz i
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) :
" srars e
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016

FCC ID: A3LSMT285
10.5.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND

Low Channel Spurlous

Low Channel BandEdge
w»mm Swept SA me SweptSK oo ek
| #Avg Type: RMS #Avg Type: RMS. v
st —+- Trig FresRun AwgiHold: 1001100 FG Fast ~e  Trig- Free Run AvglHold: 100100
lfG-n low Atten: 20 dB 1F Gair:Low Aften: 20 d8
Ref Offset 10,15 08 Mkr1 Ref Offset 10,15 dB
10 Bidiv Ref 20.00 dBm L’ﬂ:j’“"" Ref 20.00 dBm
¢
¢
(] |
Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 973.3 ms (40001 pts]
Iwmw-————_m-u_ 3
2411 0GHz 1478dBm
H N |' 25602 7 GHz 50 363 dBm
3
6
6
7
B
9
Center 2.40000 GHz ‘Span 50.00 MHz :?
#Res BW 100 kHz H#VBW 300 kHz Sweep 2.667 ms (20001 pts) «
‘‘‘‘‘‘ -
Mlddle Channel BandEdge Mlddle Channel Spunous
whmnum - SweptSA } wsmm Swept S
* #Avg Type: RMS 1 HAvg Type: RMS
Tast Trig: Free Run Avg|Hold: 100100

BHO: .-
IFGalncLow Aman: 30 d8

G ,,,I, s~ Trig: Fres Run AvgiHeld: 1001100
IFGain:Low Arten: 20 dB
Ref Offset 10.16 B g Ref Offat 10,165 48 Mkr?
[ogBic Ref 20,00 dBm 10ceia_ Ref 20.00 dBm
[+ ]
¥
Start 30 MHz Stop 26.50 GHz
[#Res BW 100 KHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
fectiodindse T T e T racrowwonl o
1N 2438 1 GHa 3.180 d8m
“3 N f 25961 3 GHz -48.736 dBm
4
5
6
T
B8
9
Center 2.43700 GHz ‘Span 30.00 MHz 10
#Res BW 100 kHz #VBW 300 kiHz Sweep 1.333 ms (20001 pts) : ;
wmh\-&m =) l—n-#!.-mnua,m presrry
] #hvg Type: RIS ] sAvg Type: RS
PG Fam ~+- Trig: FreeRun AgiHold: 1001100 FAG:Fast e Trig: Free Run AvglHold: 100100
IFGain:Low Atten: 20 dB IFGain:Low Aten: 20 4B
Ref Offsat 10.15 dB Akr1 2 i Ok 66 Mkr2
10 SBtdiv Ref 20.00 dBm 10 cziciv Ref 20.00 dBm
Q
Start 30 MHz Stop 26.50 GHz
® [#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
I nlﬂll- [__funcTon ] fscTionwiothl________ Fuscionwat
2457 3 GHz 0.646 dBm
— -RRRE) 2BISTGHL 49437 dBm
G
1]
8
H
B
2
Center 248350 GHz Span 50.00 MHz i
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) :
" srars e
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

11.RADIATED TEST RESULTS

11.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m) at3 m (dBuV/m) at 3 m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54
TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane. The antenna to
EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor for average measurements.
Duty cycle factor= 10log (1/x) For this sample B mode = 0dB (duty cycle >98%); G mode =
0.29dB; N mode = 0.34dB.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

11.2. TRANSMITTER ABOVE 1 GHz
11.21. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

WZKUL SUWON Lab Chamber 1 5 Feb 2816 11:38:82
Restricted Bandedge
= Project Number:16K22741
1 Client:Samsung
Config:EUT / adopter / earphone
Mode:DTS_2.4_BE_11b_H_2412
185 Tested by:Steven Kim
g
7\
95 .
T / /
£ 85 /»-
0 i
8 /
S ‘
£ 75 ‘ /
E f‘\j‘
3 65 224
S /
55 Averoge lLimit (dBuUym) /
e e e oy
45 IR
43 ]
5
2.31 18 .5MHz/ 2.415
Frequency (GHz)
Range (GHz) RBU/VBY Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Made Pasition Ronge (GHz) RBIJ/UBW Ref/fittn  Det/fivg Mode Sweep Pts  #Swps/Mode Position
1:2.31=2.415 1M(-6B)/3M 17/18 PEAK/LogPur-Video  Auto 8aB1  MAXH 84 degs 100 2:2.31=22.415 1MC-6B) /M 118 AVER/Pur Avg(RMS)  Auto 8881 1BATAUG 84 degs 188 cm
Trace Markers
B Meter 3117(001687 Corrected Average Margi peak Limit PK Margi Azimuth Height
Marker requency Reading Det Path_2 DC Corr (dB) Reading Limit argin eak Limi argin Zimu! €8 Polarity
(GHz) 17)_150619 (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.39 48.78 Pk 31.8 -29 0 51.58 - - 74 -22.42 84 100 H
2 *2.39 50.9 Pk 31.8 -29 0 53.7 - - 74 -20.3 84 100 H
3 *2.39 38.37 RMS 31.8 -29 0 41.17 54 -12.83 - - 84 100 H
4 *2.389 38.88 RMS 31.8 -29 0 41.68 54 -12.32 - - 84 100 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

VERTICAL PEAK AND AVERAGE PLOT

| o5l SULON Lok Chamber 5 Feb 2016  13:34:08
Restricted Bandedge
- Project Number: 16K22741
N Client:Samsun
Config:EUT / adapter / earphone
Mode :DTS_2.4_BE_11b_U_2412
185 Tested by:Steven Kim P
g5
8 85
2
L
)
> 71—_\
]
> fand
e 65 /
° Y,
55l fveroge Limit (dBuUim) ‘ g i
it et sk i b L..WW
45 %
35
2,37 T8 5MH=/ Z.415
Frequency (GHz)
‘Rnr‘vge [GHz) ) RBH/UBH‘ Ref /Attn D‘eﬁ{ﬂvg Mﬂde‘ Sweep‘ P{‘s is‘wps‘/ﬂude Euswtwun Ronge (GHz) RBI/VBW Ref/fttn  Det/fivg Mode Sueep Pts  #Sups/Mode Position
VERTICAL DATA
Trace Markers
Mark Frequency RME‘;N ot 3117(001687 oath 2 S— C:"Zc_md A‘lfm_fe Margin Peak Limit PK Margin Azimuth Height volart
arker (GHz) 'Z:u‘\;'f < 17)_150619 ath. orr (dgzvj‘mg' (del:;‘/m; (dB) (dBuV/m) (d8) (Degs) (cm) elany
1 %239 4825 PK 318 29 0 51.05 B B 74 2295 302 302 v
2 *2.389 53.18 Pk 318 29 0 55.98 B B 74 “18.02 302 302 v
3 %239 38.06 RMS 318 29 0 20.86 54 1314 E E 302 302 v
2 %239 38.76 RMS 318 29 0 2156 54 1244 - - 302 302 v
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUWON Lob Chamber 5 Feb 2016 13:44:41

Restricted Bondedge

Project Number:16K22741
15
Cl ient:Samsung
Config:EUT / adapter / earphone
Mode:DTS_2.4_BE_I th_H_2462
185 Tested by:Steven Kim

44
o

65 \

"
V.
N )

- ‘ ‘ Agerage Linit CdBul/m)

; TN PP R JBP  FER W M TR RO PSS TS NP T89S
M/\WW

(dBul/m) Horizontal

45
Ny, DT
3':
2.46 18, 3MHz/ 2.563
Frequency (GHz)
Range (6Hz) REWUBI  Ref/Attn Det/Avg Mode Sweep Pts 35ups/fade Position Ronge (GHz) REWUBI  Ref/Aitn Det/Avg Made Sucep Pts  #ups/Mode Position
1:2.46-2.563 1M(-6cB) /31 17/18 PERK/LogPur-Uideo ~ Bmsec(huto) 8981 MAXH 98 degs 181 2:2.46-2.563 1MC-6dB)/3M 17718 AVER/Pur Avg(RMS)  3Smsec(Auta) B8A1  1BBTAUG 9@ degs 181 cm

HORIZONTAL DATA

Trace Markers

Meter Corrected Average

Frequency © 3117(001687 it ere Margin Peak Limit PK Margin Azimuth Height .
Marker (o) Reading Det 17). 150619 Path_2 DC Corr (dB) Reading Limit (d8) (B} @8) (Degs) m) Polarity
(dBuv) - (dBuV/m) (dBuv/m) B
1 *2.484 2735 Pk 32 283 0 51.05 B B 74 22,95 %0 101 H
2 *2.487 51.45 Pk 32 -28.3 0 55.15 - - 74 -18.85 90 101 H
3 *2.484 38.54 RMS 32 283 0 2224 54 1176 B B %0 101 H
4 *2.485 38.81 RMS 32 283 0 2251 54 11.49 B B %0 101 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

VERTICAL PEAK AND AVERAGE PLOT

‘\ZRUL SUWON Lab Chamber 5 Feb 2016 13:51:04
Restricted Bandedge
- Project Number: 16K22741
1 Client:Semsun
Config EUT / adapter / corphons
Mode :DTS_2.4_BE 11b U 2462
75| E—e—— Tested by:Steven Kim
N\
a5
3 oes \
3 \
T
o
> 75
G
N
3 65 ‘
2 /
-
e gy Biverage Limit CdBul/m)
W m " " ; R T m L | " wu‘rm.m "ﬂ *_“‘“J\“JFL; N 4 WJ‘ PRI
45 4 :
ER:
L O S OO SO SO SO SNSRI SRS
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (@) FEWUBU  Ref/Atin Dei/fug ode Sweop Pto  Sups/fode Fosition Ronge (6> REWUBU  Ref/Attn Det/Avg fode Seecp Pto  Foups/Mods Position
) a6 1(-6c8) /M EAK /L agPur-U1 s o BBl M 05 degy

VERTICAL DATA

Trace Markers

Meter Corrected Average i i i N
Frequency € 3117(001687 “ eral Margin Peak Limit PK Margin Azimuth Height .
Marker (GHz) Reading Det 17) 150619 Path_2 DC Corr (dB) Reading Limit ) il s P e Polarity
(dBuY) - (dBuV/m) (dBuV/m) N
1 *2.484 4811 PK 32 283 0 51.81 B B 74 2219 295 356 v
2 *2.485 51.97 Pk 32 283 0 55.67 B B 74 1833 295 356 v
3 2484 38.32 RMS 32 283 0 1202 54 11.98 E E 295 356 v
2 *2.486 38.84 RMS 32 283 0 4254 54 1146 - - 295 356 v

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22741-E1V2
FCC ID: A3LSMT285

DATE: FEB 25, 2016

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

| 1EUL SUWDON Lab Chamber 1 3 Feb 2816 28:55:13
Radioted Emissions 3-Meters
Project Number:16K22741
180 Client:Samsung
Config:EUT / cdapter / earphone
Made:DTS 2.4 _HARM 11b_HT28 2412
99 Tested by:Staven Kim
80
K
T 70
s)
N
C
5 ep
- Avg Limit (dBulU/m)
£
3 i
3 5 \ i
3 il 9 W
- | 4 15 PRV e
AB i &
L ™ o
T AT L
30
28
1 1 18
Frequency (GHz)
Range (GHo) RUABL  Ref/Atin  Det/fvg Hode Sueep Pts Houps/liode  Position Ronge (Gfi) RBUABL  Ref/Atin  Det/Avg Mode Sucsp Pts Houps/fiode Position
1:1-3 H(-6d5)/3ak 1218 PEAK/LogPur-Video SBneec(fut) BEBI  NAXH 8-360dege | 3:3-18 IMC-6eB2/30k 8778 PEAK/LogPur-Uideo  S8Bncac(Auto) 16k MAKH 8-360deqs H
| 1@LH_ SUWDON Lok Chamber 1 3 Feb 2816 28:55:13
Radioted Emissions 3-Meters
Project Number;:16K22741
188 Client: Samsung
Config EUT / adapter / earphone
Mode:DTS 2.4 HARM 11b_HT28 2412
99 Tested byg:Staven Kim
80
; 70
!
&
[
= 60
2 Avg Limit (dBuU/m)
N
>
> 50
3 Z 3
6
49 -
30
28
1 1 18
Frequency (GHz)
Range (GHo) UG Ref/Attn  Det/fvg Hode Suesp Pts Fowps/ode Position Ronge (Gfi) RBUABL  Ref/Atin Det/Avg Mode Suesp Pts Foups/fiode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

LOW CHANNEL DATA

Trace Markers

Meter Corrected
Marker Frequency Reading Det 3117(001687 path_3 bC Corr (dB) Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) 17)_150619 (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuV) (dBuv/m)
1 *4.823 46.08 PK 34 -33.8 0 46.28 - - 74 -27.72 0-360 100 H
4 7.236 34.59 PK 35.7 -30.9 0 39.39 - - 74 -34.61 0-360 200 H
5 9.651 30.53 PK 37.1 -27.4 0 40.23 - - 74 -33.77 0-360 100 H
2 *4.823 46.41 PK 34 -33.8 0 46.61 - - 74 -27.39 0-360 100 v
3 7.238 41.48 PK 35.7 -30.9 0 46.28 - - 74 -27.72 0-360 100 \
6 9.648 31.97 PK 37.1 -27.4 0 41.67 - - 74 -32.33 0-360 200 \
. . .
- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
Fre ny Meter 3117(0016 DC Corr Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
(g:e)cy Reading Det 8717)_150 Path_3 (dB(; Reading (ng v/m) (ng) (§B v/m) (ZBg) (Degs) (eg) Polarity
: (dBuv) 619 (dBuv/m) uv/m uv/m €8s em
*4.824 53.18 PK2 34 -33.8 0 53.38 - - 74 -20.62 293 339 \
*4.824 48.36 MAv1 34 -33.8 0 48.56 54 -5.44 - - 293 339 \
*4.824 52.21 PK2 34 -33.8 0 52.41 - - 74 -21.59 0 233 H
*4.824 46.69 MAv1 34 -33.8 0 46.89 54 -7.11 - - 0 233 H
7.238 50.18 PK2 35.7 -30.9 0 54.98 - - 74 -19.02 265 100 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16K22741-E1V2
FCC ID: A3LSMT285

DATE: FEB 25, 2016

MID CHANNEL HORIZONTAL

11@UL SUWON Lok Chamber 1 3 Feb 2816 28:15:55
Radiated Emissions 3-Meters
Project Number:16K22741
1868 Client:Somsung
Config:EUT / adapter / earphone
Mode:DTS 2.4 HARM 11k HT28 2437
o9 Tested by:Staven Kim
80
3
c 78
g
N
5
£ 66
- Avg Limit (dBuU/m)
£
£
3 58
K e !
~ ¢ 4
0 — sl ? o
ik ; i i
" i '
368
20
1 18 18
Frequency (GHz)
Range (6Hz) REWUBL  Ref/Attn Det/Avg fode Sucep Pts  H5wps/Mode  Fosition Ronge (6Hz) RBU/UBH  Ref/Atin Det/Avg Node Sucep Pt Aoups/iode FPosition
113 W-608)/38k  112/18  PERK/LogPur-Video Slncec(hutc) 6831 MAXH 0-360dece | 3:3-18 IN-6eB)/30k 87/ PEAK/LogPw-Vidso SBnsaciuto) 16k HAKH B-hdege H
1 UL SUWON Lok Chamber 1 3 Feb 2816 28:15:55
Rodioted Emissions 3-Meters
Project Number:16K22741
180 Client:Samsung
Config:EUT / adapter / earphone
Mode:DTS 2.4 HARM 11k HT28 2437
99 Tested by:Staven Kim
80
5 7o
o
C
I
- 64
e Avg Limit (dBulU/m)
<
3 sB 3
) o
k 2
=} =}
48 2
368
20
1 8 18
Frequency (GHz)
Ronge (6Hz) REWUBl  Ref/Attn Dct/Aug fode Sucep Pts  ¥owps/Mode Position Range (6Hz) REU/UB  Ref/Atin Det/Avg Node Sucep Pts ¥oups/ode FPosition

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

MID CHANNEL DATA

Trace Markers

Meter Corrected
Marker Frequency Reading Det 3117(001687 path_3 bC Corr (dB) Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) 17)_150619 (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuV) (dBuv/m)
1 *4.874 42.53 PK 34 -34 0 42.53 - - 74 -31.47 0-360 100 H
4 *7.308 36.39 PK 35.7 -30.9 0 41.19 - - 74 -32.81 0-360 200 H
5 9.749 30.52 PK 37.2 -26.8 0 40.92 - - 74 -33.08 0-360 100 H
2 *4.874 43.48 PK 34 -34 0 43.48 - - 74 -30.52 0-360 100 v
3 *7.31 43.18 PK 35.7 -30.9 0 47.98 - - 74 -26.02 0-360 100 \
6 9.748 31.25 PK 37.2 -26.8 0 41.65 - - 74 -32.35 0-360 200 \
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
Fr ney Meter 3117(001 DC Corr Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
o | Reading Det 68717)1 | Path3 o) Reading | ¥ ) (dBov/m) ) (Dees) it Polarity
g (dBuv) 50619 (dBuv/m) uv/m uv/m °gs em
*4.874 51.81 PK2 34 -34 0 51.81 - - 74 -22.19 296 370 \
*4.874 46.31 MAv1 34 -34 0 46.31 54 -7.69 - - 296 370 \
*4.874 50.2 PK2 34 -34 0 50.2 - - 74 -23.8 359 231 H
*4.874 43.44 MAv1 34 -34 0 43.44 54 -10.56 - - 359 231 H
*7.309 46.78 PK2 35.7 -30.9 0 51.58 - - 74 -22.42 322 190 H
*7.31 36.68 MAv1 35.7 -30.9 0 41.48 54 -12.52 - - 322 190 H
*7.312 51.07 PK2 35.7 -30.9 0 55.87 - - 74 -18.13 263 100 \
*7.31 44.37 MAv1 35.7 -30.9 0 49.17 54 -4.83 - - 263 100 \%

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16K22741-E1V2
FCC ID: A3LSMT285

DATE: FEB 25, 2016

HIGH CHANNEL HORIZONTAL

UL SUWON Lak Chamber 1

3 Feb 2B16 17:56:00

11
Radioted Emissions 3-Meters
Project Number;:16K22741
180 Client:Samsung
Config EUT / adapter / earphone
Mode:DTS 2.4 _HARM 11b_HT28 2462
og Tested byg:Staven Kim
80
©
T 70
a
N
C
2 66
- Avg Limit (dBulU/m)
£
3 5a ‘
E T
k] " 1 4
,,,,,,,,,,, bl ? 9
4D i
A o Mumh‘ Py e
38
28
1 8 18
Frequency (GHz)
Range (6Hz) RBUABH  Ref/Attn Det/fvg fode Sueep Pts  Fowps/liods Position Fonge (GHz) RBUABH  Ref/Attn  Det/Avg Node Sueep Pts  Howps/fiods Position
1:1-3 H(-6d5)/3ak 1218 PEAK/LogPur-Video SBneec(fut) BEBI  NAXH 8-360dege | 3:3-18 1 M(-6e8)/ 30k PEAK/LogPur-Uideo  S8Bncac(Auto) 16k MAKH 8-360deqs H
1 UL SUWDON Lok Chamber 1 3 Feb 2816 17:58:608
Rodioted Emissions 3-Meters
Project Number:16K22741
1868 Client:Somsung
Config:ELT / adopter / earphone
Mode:DTS 2.4 HARM 11b HT28 2462
99 Tested by:Staven Kim
808
; 78
>
&
[
= 66
= Avg Limit (dBuU/m)
~
2 3
2 58 o
o 2
N 5 6
48 o
368
28
1 18 18
Frequency (GHz)
Ronge (o) RBUABH  Ref/Attn Det/fvg fode Sucep Pts  Fops/liode Position Ronge (GHiz) RBUAVBH  Ref/Attn  Det/Avg Node Seeep Pts foups/fiode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

HIGH CHANNEL DATA

Trace Markers

Marker Frequency R':::r:g Det 3117(001687 path_3 bC Corr (dB) C:e:::‘: Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) 17)_150619 (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuV) (dBuv/m)
1 *4.924 43.21 PK 34 -34 0 4321 - - 74 -30.79 0-360 200 H
4 *7.388 38.01 PK 35.8 -30.7 0 4311 - - 74 -30.89 0-360 200 H
5 9.847 30.69 PK 37.3 -27.6 0 40.39 - - 74 -33.61 0-360 100 H
2 *4.924 44.64 PK 34 -34 0 44.64 - - 74 -29.36 0-360 100 v
3 *7.386 44.08 PK 35.8 -30.7 0 49.18 - - 74 -24.82 0-360 100 \
6 9.848 31.91 PK 37.3 -27.6 0 41.61 - - 74 -32.39 0-360 100 \
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
Frequency Meter 3117(0016 DC Corr Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
Reading Det 8717)_150 Path_3 Reading Polarity
(GHz) (dBuY) 619 (dB) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
*4.924 50.79 PK2 34 -34 0 50.79 - - 74 -23.21 353 346 H
*4.924 44.06 MAv1 34 -34 0 44.06 54 -9.94 - - 353 346 H
*4.924 52.26 PK2 34 -34 0 52.26 - - 74 -21.74 298 292 \
*4.924 46.36 MAv1 34 -34 0 46.36 54 -7.64 - - 298 292 \
*7.388 50.81 PK2 35.8 -30.7 0 55.91 - - 74 -18.09 263 110 \
*7.387 43.87 MAv1 35.8 -30.7 0 48.97 54 -5.03 - - 263 110 \
*7.387 48.21 PK2 35.8 -30.7 0 53.31 - - 74 -20.69 320 203 H
*7.387 39.6 MAv1 35.8 -30.7 0 44.7 54 -9.3 - - 320 203 H
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16K22741-E1V2
FCC ID: A3LSMT285

DATE: FEB 25, 2016

11.2.2.

TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12

~UL SUWON Lab Chamber |

5 Feb 2016 11:86:23

115

Restricted Bandedge

Project Number:16K22741

Client:Samsung
Config:EUT / adupter / ecrphone
Mode :0TS_2.4_BE_11g_H_2412

185 Tested by:Steven Kim W
9’:
o
t 85
5]
N
5
T 75
<
2 65
48]
el
v Averoge Limit (dBulUym)
55 9 !
45 %
35
2. 31 18 . 5MHz/ 2.415
Frequency (GHz)
Range (GHz) RBU/VBY Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Made Pasition Ronge (GHz) RBIJ/UBW Ref/fittn  Det/fivg Mode Sweep Pts  #Swps/Mode Position
1:2.31=2.415 1M(-6B)/3M 17/18 PEAK/LogPur-Uideo  Fmeeclhuto) B83B1  MAXH 86 degs 181 2:2.31=22.415 1MC-6B) /M 17718 AVER/Pur Avg(RMS)  35msec(futa) 8881  1GETAUS 86 degs 181 cm
Trace Markers
F Meter 3117(001687 Corrected Average M Peak Limit PK M, Azimuth Height
Mark 'EZ:E"CV Reading Det p (150519 Path_2 DC Corr (dB) Reading Limit Z’:‘" j: V}m‘ d:'g'" Z[';"" 18! Polarity
(6re) (dBuv) - (dBuV/m) (dBuV/m) (d8) (dBuv/m) (dB) (Degs) (cm)
1 *2.39 50.14 Pk 31.8 -29 0 52.94 - 74 -21.06 86 101 H
2 *2.39 52.67 Pk 31.8 -29 0 55.47 - - 74 -18.53 86 101 H
3 *2.39 39.46 RMS 31.8 -29 .29 42.55 54 -11.45 - - 86 101 H
4 *2.39 39.73 RMS 31.8 -29 .29 42.82 54 -11.18 86 101 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

VERTICAL PEAK AND AVERAGE PLOT

{ oL SUUON Lok Chamber 5 Feb 2016 11:12:58
Restricted Bandedge
- Project Number: 16K22741
N Client:Samsun
Config:EUT / adapter / earphone
Mode :DTS_2.4_BE_11g_U_2412
185 Tested by:Steven Kim o
M
,,/
95 e
i
8o /
} /
)
> 71: H
$ oo
3
2 65 M-,.u
el
5ol Average Linit (dBul/m) w
W"‘”‘ " bbbt bbbt AL et sl b Ll i b i
45 ] 4
35
2,37 T8 5MH=/ Z.415
Frequency (GHz)
Range (GHz) RBU/VBY Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Made FPosition Ronge (GHz) RBI/VBW Ref/fttn  Det/fivg Mode Sueep Pts  #Sups/Mode Position
2,31 E M(-6c M i} ERK/LogPur-U i dec Autc i MAXH 3 c i)
Trace Markers
Fi Meter 3117(001687 Corrected Average Margi Peak Limit PK Margi Azimuth Height
Marker requency Reading Det ( Path_2 DC Corr (dB) Reading Limit argin eak Limi argin zimu! €18 Polarity
(GHz) 17)_150619 (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 %239 51.99 Pk 318 29 0 54.79 B B 74 1921 302 300 v
2 *2.39 52.59 Pk 31.8 -29 0 55.39 - - 74 -18.61 302 300 \
3 *239 39.17 RMS 318 29 29 2226 54 1174 E E 302 300 v
2 %239 39.75 RMS 318 29 29 1284 54 1116 E E 302 300 v

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUWON Lob Chamber 5 Feb 2016 14:85:45

Restricted Bondedge

- Project Number: 16K22741

N Client:Samsung

Config:EUT / adapter / earphone
Mode :DTS_2.4_BE_I1g_H_2462
Tested by:Staven Kim

(dBul/m) Horizontal

= Limit CdBulU/m)

3':
2.46 18, 3MHz/ 2.563
Frequency (GHz)
Range (6Hz) REWUBI  Ref/Attn Det/Avg Mode Sweep Pts  35ups/fade Pasition Renge (6Hz) REWUBI  Ref/Aitn Det/Avg Made Sucep Pts  #ups/Mode Position
1:2.46-2.563 1M(-6cB) /31 17/18 PERK/LogPur-Uideo ~ Bmsec(huto) 8981 MAXH 93 degs 186 2:2.46-2.563 1MC-6dB)/3M 17718 AVER/Pur Avg(RMS)  3Smsec(Auta) B8A1  1BBTAUG 93 degs 186 cm

HORIZONTAL DATA
Trace Markers

Meter Corrected Average

Frequency N 3117(001687 - o Margin Peak Limit PK Margin Azimuth Height 3
Mark (GHz) T dB(:lV)g Det 17)_150619 Path.2 bC Corr (d8) (:Buf'//mg' } d;uv;m; (dB) (dBuV/m) (d8) (Degs) (cm) Polarity
1 *2.484 55.34 Pk 32 -28.3 0 59.04 - 74 -14.96 93 106 H
2 *2.484 56.94 Pk 32 -28.3 0 60.64 - - 74 -13.36 93 106 H
3 *2.484 40.83 RMS 32 -28.3 .29 44.82 54 -9.18 - - 93 106 H
4 *2.484 41.21 RMS 32 -28.3 .29 45.2 54 -8.8 - - 93 106 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

VERTICAL PEAK AND AVERAGE PLOT

~UL SUWON Lob Chamber 5 Feb 2016 13:58:01
Restricted Bondedge

Project Number: 16K22741
Client:Samsun

Config:EUT / adapter / earphone
Mode :DTS_2.4_BE_I 1g_U_2462
Tested by:Steven Kim

12

(dBul/m) Uertical

= Limit CdBulU/m)

ol s bbb s il bl DBl g bt g i g i bt Tl b o oo abn e TUUEL G ok Ty ko ik
il e L 4 . Y WLt Ll L
45 é
3':
2.46 18. 3MH=z/ 2.563
Frequency (GHz)
Range (GHz) RBU/UBY Ref/Atin  Det/Avg Mode Sueep Pts  #Sups/Made Pasition Range (GHz) RBU/VBW Ref/Attn  Det/Avg Mode Sueep Pts  #Swps/Mode Position
2.46-2.563 1(-6dB) /3N 7718 PES ogPur-U i dec £ Fute 898 MAXH k) gs 358
Trace Markers
f Meter 3117(001687 Corrected Average M. Peak Limit PK Margi Azimuth Height
warker || Resane Pt | g asoprg | T2 | DCCorr(de) | Readine ame e (asav/m) @ | (o | o
? (dBuv) - (dBuv/m) (dBuv/m) uvim 85 om
1 *2.484 52.41 Pk 32 -28.3 0 56.11 - - 74 -17.89 301 358 \2
2 *2.485 55.17 Pk 32 283 0 58.87 - - 74 -15.13 301 358 v
3 *2.484 39.83 RMS 32 -28.3 .29 43.82 54 -10.18 - - 301 358 \2
4 *2.484 40.59 RMS 32 -28.3 .29 44.58 54 -9.42 - - 301 358 \2

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22741-E1V2

FCC ID: A3LSMT285

DATE: FEB 25, 2016

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

HDUL SUWON Lab Chamber 4 Feb 20816 18:20:23
8
Rodioted Emissions 3-Meters
Project Number:16K22741
180 Client:Samsung
Config:EUT / adapter / earphone
Mode :DTS_2.4_HARM_11g_HT28_2412
99 Tested by:Steven Kim
80
©
t 70
=)
N
C
5 6o
— Avg Limit (dBul/m) ‘\
E
3 se I
5
w
z “unﬂﬂﬁﬂﬂwmﬂwﬁﬁﬂwww*-d
Y| — PR i 1 4 = o
i
- NPV e
oo g
36
20
1 18
Frequency (GHz)
Range (@) RBWUBL  Ref/Atin  Det/fvg fiode Sieep Pts  Sups/liode Position Range (G2 RBUUBH  Ref/Attn Det/fvg fode — Pts  Fups/Mode Position
113 MC-68)/38k  112/18  PEAK/LogPur-Video BusectAuto) 60B1 AW 8-38degs H | 3:3-18 INC-6B)/3k  67/8  PEAK/LogPur-Uideo  SBnsec(uto) 16k HA 0-368degs H
1 UL SUWON Lab Chamber | 4 Feb 2816 18:20:23
Rodioted Emissions 3-Meters
o Project Number:16K22741
1806 ClientSamsun
Config EUT / adupter / sorphone
Mode :DTS_2.4_HARM_11g_HT20._2412
99 Tested by:Staven Kim
80
3 78
2
L
[y
> 6O
2 Avg Limit (dBul/m)
B
> 58
w
o
- 6
40 2 3 G
o
30
28
1 18
Frequency (GHz)
Range (@) REWURU  Ref/Atin Det/fvg fode Sweep Pts  ¥Sups/Made Position Range (G REVUBN  Ref/Attn Det/fvg fode Pts  ¥oups/Mode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

LOW CHANNEL DATA

Trace Markers

F Meter 3117(001687 Corrected Avgll % Peak L % Azimuth Heigh
Marker requency Reading Det ( path_3 DC Corr (dB) Reading g Limit argin eak Limit argin zimut eight Polarity
(GH2) 17)_150619 (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.828 38.19 PK 34 -33.8 0 38.39 - - 74 -35.61 0-360 100 H
4 7.233 33.81 PK 35.7 -30.9 0 38.61 - - 74 -35.39 0-360 200 H
5 9.651 31 PK 37.1 -27.4 0 40.7 - - 74 -33.3 0-360 200 H
2 *4.827 37.39 PK 34 -33.8 0 37.59 - - 74 -36.41 0-360 100 \
3 7.237 34.76 PK 35.7 -30.9 0 39.56 - - 74 -34.44 0-360 100 \2
6 9.648 31.31 PK 37.1 -27.4 0 41.01 - - 74 -32.99 0-360 100 \2

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

MID CHANNEL HORIZONTAL

EUL SUWON Lab Chamber ! 4 Feb 2016 18:39:48

Rodioted Emissions 3-Meters
o Project Number:16K22741
1806 Client:Samsung
Config EUT / adupter / sorphone
Mode :DTS_2.4_HARM_11g_HT2@. 2437
99 Tested by:Staven Kim
80
e
t 70
=)
N
5
2 60
- fvg Limit (dBuU/m) |
E
3 5o ‘
J
s 1«NH-NH“J ;‘*“"‘“““ o
T P e 4 2 et
" i
N 93‘ PN
30
28
1 18 18
Frequency (GHz)
Range (&) RBU/UBU  Ref/Atin Det/fvg fiode Sicep Pts oups/liade Position Range (G2 RBUUBN  Ref/Attn Det/fvg fode Sicep Pts Foups/Mods Position
1113 W-6B)/38  112/18  PEFK/LogPur-Video BnsectAuto) 60B1  HAMH 8-3Rdegs H | 3:3-18 INC-6B)/3Bk  67/8  PEAK/LogPur-Video  SBlnsec(uto) 16k HAIH 8-368degs H
weUL SUWON Lab Chamber 4 Feb 2016 18:39:48
Rodioted Emissions 3-Meters
Project Number:16K22741
180 Client :Samsung
Config:EUT / adupter / sorphone
Made :DTS_2.4_HARM_11g_HT20._2437
9g Tested by:Staven Kim
80
R
>
C
[V
> 6
= Avg Limit (dBul/m)
~
3
2 58
°
3 6
48 5 et
Q
30
20
1 18 18
Frequency (GHz)
Range (@2 RBWUBL  Ref/Atin Det/fug fiode Sieep Pts  Sups/liode Position Ronge (G2 RBUUBN  Ref/Attn Det/fvg fode Seeep Pts  Foups/Mode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

MID CHANNEL DATA

Trace Markers

Frequency Meter 3117(001687 Corrected Avg Limit Margin Peak Limit Margin Azimuth Height )
Marker Reading Det Path_3 DC Corr (dB) Reading Polarity
(GHz) (eBuY) 17)_150619 (dBuV/m) (dBuv/m) (d8) (dBuv/m) (dB) (Degs) (cm)
1 *4.874 36.99 PK 34 -34 0 36.99 - - 74 -37.01 0-360 200 H
4 *7.315 33.59 PK 35.8 -30.9 0 38.49 - - 74 -35.51 0-360 100 H
5 9.748 30.91 PK 37.2 -26.8 0 41.31 - - 74 -32.69 0-360 200 H
2 *4.877 36.09 PK 34 -34 0 36.09 - - 74 -37.91 0-360 200 \2
3 *7.308 35.51 PK 35.7 -30.9 0 40.31 - - 74 -33.69 0-360 100 \
6 9.752 30.62 PK 37.2 -26.7 0 41.12 - - 74 -32.88 0-360 200 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

HIGH CHANNEL HORIZONTAL

EUL SUWON Lab Chamber ! 4 Feb 2016 18:58:12

Rodioted Emissions 3-Meters
o Project Number:16K22741
1806 i Client:Samsung
| Config:EUT / adopter / carphone
Mode :DTS_2.4_HARM_11g_HT20. 2462
99 Tested by:Staven Kim
80
e
t 70
=)
N
: |
2 60
- fvg Limit (dBuU/m) f
E
5 5o i
J
o
L — i .
PRI, v
30
28
1 18 18
Frequency (GHz)
Range (&) ROWUEl  Ret/Attn  Det/Avg flode Suep Pts Toups/iode Position Range (G2 RBUUBN  Ref/Attn Det/fvg fode Sicep Pts Foups/Mods Position
1113 W-6B)/38  112/18  PEFK/LogPur-Video BnsectAuto) 60B1  HAMH 8-3Rdegs H | 3:3-18 INC-6B)/3Bk  67/8  PEAK/LogPur-Video  SBlnsec(uto) 16k HAIH 8-368degs H
1eUL SUWON Lab Chamber 4 Feb 2016 18:58:12
Rodioted Emissions 3-Meters
Project Number:16K22741
180 Client :Samsung
Config:EUT / adapter / carphane
Made :DTS_2.4_HARM_11g_HT20. 2462
9g Tested by:Staven Kim
80
G
>
C
[V
> 6
= Avg Limit (dBul/m)
~
3
% 50 .
= o 6
49 ; 5 die
o)
30
20
1 18 18
Frequency (GHz)
Range (@2 RBWUBL  Ref/Atin Det/fug fiode Sieep Pts  Sups/liode Position Ronge (G2 RBUUBN  Ref/Attn Det/fvg fode Seeep Pts  Foups/Mode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

HIGH CHANNEL DATA
Trace Markers

Frequency Meter 3117(001687 Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
Marker (GHz) Reading Det 17) 250619 Path_3 DC Corr (dB) Reading v ) prawiie ) P e Polarity
(dBuv) (dBuV/m)
1 *4.927 36.83 PK 34 -34 0 36.83 - - 74 -37.17 0-360 100 H
4 *7.393 34.06 PK 35.8 -30.6 0 39.26 - - 74 -34.74 0-360 100 H
5 9.85 31.05 PK 37.3 -27.7 0 40.65 - - 74 -33.35 0-360 200 H
2 *4.926 36.11 PK 34 -34 0 36.11 - - 74 -37.89 0-360 100 \
3 *7.39 38.84 PK 35.8 -30.7 0 43.94 - - 74 -30.06 0-360 100 v
6 9.848 32.06 PK 37.3 -27.6 0 41.76 - - 74 -32.24 0-360 100 \
. g . .
- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
Meter 3117(001 Corrected - N - N . .
Frequency . DC Corr ) Avg Limit Margin Peak Limit Margin Azimuth Height .
(GH2) Reading Det 68717)_1 Path_3 (dB) Reading (dBuV/m) (d8) (dBuV/m) (d8) (Degs) (cm) Polarity
(dBuv) 50619 (dBuv/m) 8
*7.388 52.76 PK2 35.8 -30.7 0 57.86 - - 74 -16.14 256 100 \
*7.388 36.88 MAv1 35.8 -30.7 .29 42.27 54 -11.73 - - 256 100 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

11.2.3. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

WZ‘:UL SUWON Lab Chamber 5 Feb 2016 11:29:19
Restricted Bandedge
Project Number: 16K22741
115 Client:Samsung
Config EUT / adapter / corphons
Mode :DTS_2.4_BE 11n H 2412
185 Tested by:Steven Kim W
a5 [ /.»r""' o]
z i
t 85
[ |
N !
b //
2 75 : j
G “
3 65 ]
2 /
i
- sl Averoge Limit (dBulim =
1] FE—
2.31 18 .5MHz/ 2.415

Frequency (GHz)

Ra Hz) RBL/VBU Ref/Atin  Det/fvg M 5ups/Made Range (GHz)
2:2.3172.415

nge (6 fode Sueep Pts  35up Pasition REWUBI  Ref/Aitn Det/Avg Made Susep Pts #ups/Mode Position
1:2.31-2. 415 M(-6c8) /31 17/18 PERK/LogPur-Uideo  Bmsec(huto) B89B1  MAXH 86 degs 100 2 1MC-6dB)/3M 118 AVER/Pur Avg(RMS)  3SmsecCAuta) B8BAT  1BBTAUG 86 degs 100 cn

HORIZONTAL DATA
Trace Markers

Meter Corrected Average i - i N
Frequency 3117(001687 X ! Margin Peak Limit PK Margin Azimuth Height i
Marker (GHz) Reading Det 17) 150619 Path_2 DC Corr (dB) Reading Limit ) e/ s P e Polarity
(dBuY) - (dBuV/m) (dBuV/m) €
1 %239 53.45 PK 318 29 0 56.25 B B 74 1775 36 100 H
2 %239 57.58 Pk 318 29 0 60.38 B B 74 1362 86 100 H
3 *239 39.41 RMS 318 29 34 4255 54 1145 E E 36 100 H
1 *2.389 2015 RMS 318 29 34 1329 54 1071 - , 36 100 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

VERTICAL PEAK AND AVERAGE PLOT

1ZI:UL SUWON Lab Chamber 5 Feb 2016 11:22:21
Restricted Bandedge
- Project Number: 1622741
1 Client:Samsun
Config:EUT / adapter / earphone
Mode :DTS_ 2.4 BE_11n_U_2412
5 Tested by: St Ki 1
18 ested by:Steven Kim WWJ"M
95 ]
f
_ /
S r
>
L
)
> 7’—_\
G
~
3 65
[45)
el
5ol Average Linit (dBul/m)
ik u.";»,ui A'lx“'Jt‘hl‘m u‘xmm‘:““”‘m?\.‘w.‘u} ,“:?“,"“;“;‘;'#MMMM-
45 i
: @
35
2.31 18 .5MHz/ 2.415
Frequency (GHz)
Range (GHz) RBU/VBY Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Made FPosition Ronge (GHz) RBI/VBW Ref/fttn  Det/fivg Mode Sueep Pts  #Sups/Mode Position
0 3172, 41 1(-68/3M 3 PER/LagPurVides futod BB HAM 3 dege 304
Trace Markers
F Meter 3117(001687 Corrected Average Margi Peak Limit PK Margi Azimuth Height
Marker reduency Reading Det Path_2 DC Corr (dB) Reading Limit arein cak Lim! 2ein zimy ©le Polarity
(GHz) 17)_150619 (dB) (dBuV/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.39 52.28 Pk 31.8 -29 0 55.08 - - 74 -18.92 303 304 \2
2 *2.39 57.96 Pk 31.8 -29 0 60.76 - - 74 -13.24 303 304 \
3 *2.39 39.58 RMS 31.8 -29 34 42.72 54 -11.28 - - 303 304 \2
4 *2.39 39.85 RMS 31.8 -29 34 42.99 54 -11.01 - - 303 304 \2

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection

Page 57 of 78

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

WZKUL SUWON Lab Chamber 5 Feb 2016 14:13:85

Restricted Bondedge
= Project Number:16K22741

N Client:Samsung
ConfigiEUT / adapter / ecrphone
Mode DTS 2.4 BE_11n_H_2462

185 'me Tested by:Steven Kim

el Y e

W\"'\n\
85 |

K]
»
C
5]
N
5 5 \\\
E \
e
3 65 \
)
o
L -
v \\ roge Limit (dBuU/m)
55 \‘N )
45 Mg 3
T g
3':
2.46 18.3MH=z/ 2.563
Frequency (GHz)
Range (G2 REWUB  Ref/Attn Det/Avg Fode Secep Pts  5ups/Made Pasition Renge (6 REWUBN  Ref/Attn Det/Avg Mode Secep Pt ¥oups/Mode Position
1:2.46-2.563 1M(-6B) /31 1718 PERK/LogPur-Uideo ~ Bmsec(huto) 8981 MAXH 86 degs 182 2:2.46-2.563 1MC-BdB)/3M 17/18 AVER/Pur AvgC(RHS) 35msec(Auta) BABT 1B8TAVE 86 degs 182 cm
Trace Markers
F Meter 3117(001687 Corrected Average M: Peak Limit PK Margi Azimuth Height
Marker e Pt | 17) 150619 Path2 | DCCorr(de) | Reading Lt e (asuv/m) o P it Polarity
? (dBuv) - (dBuv/m) (dBuv/m) uvim 8° om
1 *2.484 54.45 Pk 32 283 0 58.15 B B 74 -15.85 86 102 H
2 *2.485 59.04 Pk 32 283 0 62.74 B B 74 11.26 36 102 H
3 *2.484 39.78 RMS 32 283 34 23.82 54 1018 B - 86 102 H
2 *2.484 21.04 RMS 32 283 34 25.08 54 8.92 B B 86 102 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

VERTICAL PEAK AND AVERAGE PLOT

1ZI:UL SUWON Lab Chamber 5 Feb 2016 14:20:25
Restricted Bandedge
- Project Number: 16K22741
1 Client:Samsun
Config:EUT / adapter / earphone
Mode :DTS_2.4_BE | 1n_U_2462
WQKM_WM\.MNM Tested by:Steven Kim
\
95 {
\
\
S i
i \
5 \
> 75 LY
G
~
3 65 ‘
[45)
el
- Marcooe Limit CdBuU/m)
il “w“M TR T P PR Y il ol L QAL R L FTRE TR R WYY
k "MMW*M " L, e i L i AN
45 a ‘ 3
35
2.46 18. 3MHz/ 2.563
Frecquency (GHz)
Range (GHz) RBU/VBY Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Made FPosition Ronge (GHz) RBI/VBW Ref/fttn  Det/fivg Mode Sueep Pts  #Sups/Mode Position
2 4 3 M(-6c M i} ERK/LogPur-U i dec Autc i MAXH ! c
Trace Markers
Fi Meter 3117(001687 Corrected Average Margil Peak Limit PK Margil Azimuth Height
Marker requency Reading Det path_2 DC Corr (dB) Reading Limit argin eak Limi argin zimu! €8 Polarity
(GHz) 17)_150619 (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.484 56.5 Pk 32 -28.3 0 60.2 - - 74 -13.8 297 355 \2
2 *2.486 59.88 Pk 32 283 0 63.58 . - 74 -10.42 297 355 Vv
3 *2.484 40.42 RMS 32 -28.3 34 44.46 54 -9.54 - - 297 355 \2
4 *2.484 41.09 RMS 32 -28.3 34 45.13 54 -8.87 - - 297 355 \2

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22741-E1V2
FCC ID: A3LSMT285

DATE: FEB 25, 2016

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

| 1DUL SUWON Lab Chamber 4 Feb 20816 21:88:55
8
Rodioted Emissions 3-Meters
Project Number:16K22741
180 Client:Samsung
Config:EUT / adopter / sarphone
Maode :DTS 2.4 HARM 11n HT28 2412
99 Tested by:Steven Kim
80
©
t 70
=)
N
C
5 6o
— Avg Limit (dBul/m) \
E
=
5
3 i
N L
S b 4 e
485 1 NSO 7 WPre Py y
i ot s Vo
36
20
1 14 18
Frequency (GHz)
Range (@) RBWUBL  Ref/Atin  Det/fvg fiode Sieep Pts  Sups/liode Position Range (G2 RBUUBH  Ref/Attn Det/fvg fode Seeep Pts  Fups/Mode Position
113 MC-68)/38k  112/18  PEAK/LogPur-Video BusectAuto) 60B1 AW 8-38degs H | 3:3-18 INC-6B)/3k  67/8  PEAK/LogPur-Uideo  SBnsec(uto) 16k HA 0-368degs H
1 UL SUWON Lab Chaomber ! 4 Feb 2016 21:88:55
Rodioted Emissions 3-Meters
Project Number:16K22741
180 Client Semsung
Config:EUT / adapter / earphone
Mode:DTS_2.4_HARM_11n_HT28_2412
L] Tested by:Staven Kim
80
5 78
2
C
[y
= 6O
e Avg Limit (dBul/m)
3
> 5@
[as}
o
3 )
40 @
a,
36
20
1 14 18
Frequency (GHz)
Range (@) FBWUBL  Ref/Atin Det/fvg fiode Sicep Pts Sups/fode Position Range (GHD) REWUBL  Ref/Attn Det/fvg fode Sueep Pts  Foups/Mode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

LOW CHANNEL DATA

Trace Markers

F Meter 3117(001687 Corrected Avgll % Peak L % Azimuth Heigh
Marker requency Reading Det ( path_3 DC Corr (dB) Reading g Limit argin eak Limit argin zimut eight Polarity
(GH2) 17)_150619 (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.827 36.66 Pk 34 -33.8 0 36.86 - - 74 -37.14 0-360 100 H
4 7.241 34.55 Pk 35.7 -30.9 0 39.35 - - 74 -34.65 0-360 200 H
5 9.65 30.98 Pk 37.1 -27.4 0 40.68 - - 74 -33.32 0-360 100 H
2 *4.826 36.51 Pk 34 -33.8 0 36.71 - - 74 -37.29 0-360 200 \
3 7.234 35.74 Pk 35.7 -30.9 0 40.54 - - 74 -33.46 0-360 100 \2
6 9.647 30.99 Pk 37.1 -27.4 0 40.69 - - 74 -33.31 0-360 200 \2

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

MID CHANNEL HORIZONTAL

EUL SUWON Lab Chamber ! 4 Feb 2016 21:23:34

Rodioted Emissions 3-Meters
o Project Number:16K22741
1806 Client:Samsung
Config EUT / adupter / sorphone
Mode :DTS_2.4_HARM_11n_HT28_2437
90 Tested by:Staven Kim
80
e
t 70
=)
N
5
2 60
- Avg Limit (dBul/m)
E
£ I
> 58 “
J
3 Nl it
= » " [m—ort 5 o
A O e b A i " il
f i R N AN S
30
28
1 18 18
Frequency (GHz)
Ronge (@) RBU/UBU  Ref/Atin Det/fvg fiode Sicep Pts oups/liade Position Range (G2 RBUUBN  Ref/Attn Det/fvg fode Sicep Pts Foups/Mods Position
1113 W-6B)/38  112/18  PEFK/LogPur-Video BnsectAuto) 60B1  HAMH 8-3Rdegs H | 3:3-18 INC-6B)/3Bk  67/8  PEAK/LogPur-Video  SBlnsec(uto) 16k HAIH 8-368degs H
HDUL SUWON Lab Chamber 4 Feb 20816 21:23:34
8
Rodioted Emissions 3-Meters
Project Number:16K22741
180 Client:Samsung
Config:EUT / adapter / earphone
Mode :DTS 2.4 HARM 11n HT28 2437
99 Tested by:Steven Kim
80
5 78
>
C
o
= 60
e Avg Limit (dBul/m)
~
>
> 5@
@
S
3 6
40 A
2
Q
38
20
1 14 18
Frequency (GHz)
Range (@) FBWUBL  Ref/Atin Det/fvg fiode Sieep Pts Sups/fode Position Range (G REWUBN  Ref/Attn Det/fvg fode Sueep Pts  Foups/Mode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

MID CHANNEL DATA
Trace Markers

Meter Corrected

Vorker Frequency Reading det 3117(001687 path.3 DC Corr (d) Reading Avg Limit Margin Peak Limit Margin Azimuth Height polarty
(GHz) (dBoV) 17)_150619 (dBavim) (dBuv/m) (d8) (dBuv/m) (dB) (Degs) (em)
1 *4.873 36.28 Pk 34 -34 0 36.28 - - 74 -37.72 0-360 100 H
4 *7.307 32.86 Pk 35.7 -30.9 0 37.66 - - 74 -36.34 0-360 200 H
5 9.741 31.42 Pk 37.2 -27 0 41.62 - - 74 -32.38 0-360 200 H
2 *4.873 36.07 Pk 34 -34 0 36.07 - - 74 -37.93 0-360 100 \
3 *7.309 35.51 Pk 35.7 -30.9 0 40.31 - - 74 -33.69 0-360 100 v
6 9.748 30.94 Pk 37.2 -26.8 0 41.34 - - 74 -32.66 0-360 100 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22741-E1V2
FCC ID: A3LSMT285

DATE: FEB 25, 2016

HIGH CHANNEL HORIZONTAL

EUL SUWON Lab Chamber !

4 Feb 2016 21:39:48

Rodioted Emissions 3-Meters
o Project Number:16K22741
1806 Client:Samsung
| Config:EUT / adopter / sarphone
Mode :DTS_2.4_HARM_11n_HT28_2462
90 Tested by:Staven Kim
80
e
t 70
=)
N
; |
2 60 ‘
- Avg Limit (dBuU/m)
E
~
5 5o I
s »
z P 5 " ‘udﬂﬂf“w““ﬂ
A0 o i " 4 i y -
s A e R
30
28
1 18 18
Frequency (GHz)
Ronge (@) RBU/UBU  Ref/Atin Det/fvg fiode Sicep Pts oups/liade Position Range (G2 RBUUBN  Ref/Attn Det/fvg fode Sicep Pts Foups/Mods Position
1113 W-6B)/38  112/18  PEFK/LogPur-Video BnsectAuto) 60B1  HAMH 8-3Rdegs H | 3:3-18 INC-6B)/3Bk  67/8  PEAK/LogPur-Video  SBlnsec(uto) 16k HAIH 8-368degs H
HDUL SUWON Lab Chamber 4 Feb 20816 21:39:48
8
Rodioted Emissions 3-Meters
Project Number:16K22741
180 Client Samsun
Config:EUT / adapter / earphone
Made :DTS 2.4 HARM 11n HT20 2462
99 Tested by:Steven Kim
80
578
>
C
o
= 60
e Avg Limit (dBul/m)
~
>
> 5@
s 3
S o 6
40 W
5]
38
20
1 14 18
Frequency (GHz)
Range (@) FBWUBL  Ref/Atin Det/fvg fiode Sieep Pts Sups/fode Position Range (G REWUBN  Ref/Attn Det/fvg fode Sueep Pts  Foups/Mode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

HIGH CHANNEL DATA

Trace Markers

Meter Corrected

arker Frequency eadin o 3117(001687 o orr eadin Avg Limit Margin Peak Limit Margin Azimuth Height olari
Mark (GHz) Tdsiv)g Det 17)_150619 Path_3 DC Corr (d8) ‘:Bu:/:) (dBuv/m) (d8) (dBuv/m) (dB) (Degs) (cm) Polarity
1 *4.922 36.16 Pk 34 -34 0 36.16 - - 74 -37.84 0-360 100 H
4 *7.39 33.62 Pk 35.8 -30.7 0 38.72 - - 74 -35.28 0-360 200 H
5 9.828 31.05 Pk 37.3 -27.1 0 41.25 - - 74 -32.75 0-360 200 H
2 *4916 36.58 Pk 34 -34 0 36.58 - - 74 -37.42 0-360 100 \%
3 *7.39 38.73 Pk 35.8 -30.7 0 43.83 - - 74 -30.17 0-360 100 \
6 9.848 31.54 Pk 37.3 -27.6 0 41.24 - - 74 -32.76 0-360 100 \
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk — Peak Detector
Radiated Emissions
Frequency R’:lae:ienr Det 2;?1(70)01 path 3 DC Corr C:;':&i::‘ed Avg Limit Margin Peak Limit Margin Azimuth Height Polarit
(GHz) ( dBuVJg woets - (dB) oy ri) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm) v
*7.392 51.85 PK2 35.8 -30.7 0 56.95 - - 74 -17.05 247 101 \
*7.389 37.61 MAv1 35.8 -30.7 .34 43.05 54 -10.95 - - 247 101 \
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16K22741-E1V2
FCC ID: A3LSMT285

DATE: FEB 25, 2016

11.3. WORST-CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, HORIZONTAL)

HORIZONTAL PLOT

~UL SUWON Lab Chamber 1

11 Feb 2816

15:23:44

9
Rodiated Emissions - 3 Meters
= Project Number:16K22741
8 Client:Samsung
Config:iEUT / adapter / earphone
Mode :Be low_1G_DTS
75 Tested by:Steven Kim
65
©
t 55
o
N
L (
5 45
kS GPR T T CEB U/ [
<
5
3 ° .
S 1 A
25 A 4 m
15l ™, g MMW
et w
=
30 106 18668
Frequency (MHz)
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SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, VERTICAL)
QKUL SUWON Lab Chamber 1 11 Feb 2816 15:23:44
Rodiated Emissions - 3 Meters
= Project Number:16K22741
8 Client:Samsung
Config:iEUT / adapter / earphone
Mode :Be low_1G_DTS
75 Tested by:Steven Kim
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

Below 1G Data

Trace Markers

Frequency Metfer VULB9163- . Correr.:ted QPk Limit Margin Azimuth Height .
Marker (MHz) Reading Det 750 Bi-Log Reading (dBuv/m) (dg) (Degs) (cm) Polarity
(dBuv) (dBuv/m)
1 55.585 43.73 Pk 13.2 -30 26.93 40 -13.07 0-360 400 H
2 85.42 50.03 Pk 8.3 -29.5 28.83 40 -11.17 0-360 200 H
3 33.06 47.73 Pk 10.4 -30.5 27.63 40 -12.37 0-360 100 \
4 66.5925 4291 Pk 10.7 -29.8 23.81 40 -16.19 0-360 100 Vv
5 *172.2475 52.58 Pk 9.1 -28.4 33.28 43,52 -10.24 0-360 100 Vv
6 199.7025 43.05 Pk 11.3 -28.2 26.15 43,52 -17.37 0-360 100 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk - Peak detector
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REPORT NO: 16K22741-E1V2 DATE: FEB 25, 2016
FCC ID: A3LSMT285

12.AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

Frequency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.13-0.5 6 to 56 56 to 46
0.5-5 56 46
5-30 i) S0
" Decreases with the logarithm of the frequency.
TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10
20009.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.
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RESULTS

WORST EMISSIONS

1QBUL SUWON Leb AC Shield Room 11 Feb 2816 18:82:29
Conducted RFI Uoltaoge
Project No:16K22741
90 Client Name:Somsung
ConfigiEUT / Adapter / Ecrphone
Mode:AC_L ine_DTS
80 Test by:Steven Kim
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REPORT NO: 16K22741-E1V2
FCC ID: A3LSMT285

DATE: FEB 25, 2016

LINE 1 RESULTS

Trace Markers

Phase L1 .15 - 30MHz

Marker Frequency Meter Det 101837_w CE Shield Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading ith ex- Room Reading Class B ITE (dB) Class B ITE (dB)
(dBuVv) cord_L1 (dB(uVolts QP AV
)
1 .168 34.96 Pk 10.2 0 45.16 65.06 -19.9 - -
2 .168 13.86 Av 10.2 0 24.06 - - 55.06 -31
3 465 28.1 Pk 10.2 0 38.3 56.6 -18.3 - -
4 465 17.09 Av 10.2 0 27.29 - - 46.6 -19.31
5 1.419 29.61 Pk 9.8 1 39.51 56 -16.49 - -
6 1.365 12.25 Av 9.8 1 22.15 - - 46 -23.85
7 2.589 26.02 Pk 9.8 1 35.92 56 -20.08 - -
8 2.589 10.69 Av 9.8 1 20.59 - - 46 -25.41
9 7.314 29.87 Pk 9.9 1 39.87 60 -20.13 - -
10 7.323 17.51 Av 9.9 1 27.51 - - 50 -22.49
11 21.372 28.68 Pk 10.5 2 39.38 60 -20.62 - -
12 21.246 13.06 Av 10.5 2 23.76 - - 50 -26.24

Pk - Peak detector

Av - Average detection
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gl SUHON Lab AC Shield Roon 11 Feb 2816 18:82:29
a
Conducted RFI Uoltoge
Project No:16K22741
90 Client Name :Samsung
Config:EUT / Adapter / Earphone
Mode:AC_L ine_DTS
80 Test by:Steven Kim
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REPORT NO: 16K22741-E1V2

FCC ID: A3LSMT285

DATE: FEB 25, 2016

LINE 2 RESULTS

Trace Markers

Phase N .15 - 30MHz

Marker Frequency Meter Det 101837_w CE Shield Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading ith ex- Room Reading Class B ITE (dB) Class B ITE (dB)
(dBuv) cord_N (dB(uVolts QP AV
)

13 .168 36.35 Pk 10.2 0 46.55 65.06 -18.51 - -
14 177 14.35 Av 10.1 0 24.45 - - 54.63 -30.18
15 465 34.54 Pk 10.1 0 44.64 56.6 -11.96 - -
16 465 19.46 Av 10.1 0 29.56 - - 46.6 -17.04
17 1.185 32.64 Pk 9.8 1 42.54 56 -13.46 - -
18 1.221 13.8 Av 9.8 1 23.7 - - 46 -22.3
19 2.382 29.07 Pk 9.8 1 38.97 56 -17.03 - -
20 2.355 11.57 Av 9.8 1 21.47 - - 46 -24.53
21 7.935 33.58 Pk 9.9 1 43.58 60 -16.42 - -
22 7.908 19.18 Av 9.9 1 29.18 - - 50 -20.82
23 21.633 35.37 Pk 10.7 2 46.27 60 -13.73 - -
24 21.588 15.37 Av 10.7 2 26.27 - - 50 -23.73

Pk - Peak detector

Av - Average detection
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